
OR1 G I NAL 

Placid Lakes Utilities, Inc. 

Docket No. 000295-WU 

Application to Increase Water Rates 

In 

Highlands County, Florida 

REVISED 
MINIMUM FILING REQUIREMENTS 

GUASTELLA ASSOCIATES, INC. 



Placid Lakes Utilities, Inc. 

Docket No. 000295-WU 

Application to Increase Water Rates 

In 

Highlands County, Florida 

REVISED 
MINIMUM FILING REQUIREMENTS 

GUASTELLA ASSOCIATES. INC. 



Placid Lakes Utilities, Inc. 

Docket No. 000295-WU 

Application to Increase Water Rates 
For a “Class B” Utility 

In 
Highlands County, Florida 

VOLUME I 

Containing 

REVISED 
Financial, Rate and Engineering 
Minimum Filing Requirements 

For Historical Test Year Ending December 31, 1999 
[...]
PrOceSS Ptrfomnca records far udintit ion Ing, proem efllunnt turbidity and sludge volume producedl: 
P foc lS  Pefformanca r w d s  for filtration la.&, procay efHumt turbidity and color, numbnr of filters in service. filtration rates. lid Ill@ 

V O b  hiad lasses, laprh of filter runs. frequnncy of backwash, q u n t  of backwash water used. duracion of backwask.. and 
backw8sh nesk  
ProCW PldMmnca rrncordr for l i i s o d a  ash softening kg., sourn water and process effluent hardness in addition 10 recards for 
wagulatipn(kculatian, sml i ia l ion.  and filtrationl; 
PIOCaU Performance records for ion exchange softening [a.g., feed and bypass flows. blend rate. and salt and brine usedl: 
process ptrformam records lor ranrse osmosis (E.&, feed. produn. and ;.rim flawc feed pressure. temperature. Pn. conducIivi1v. and 
tuhW; producc pH and conductivity: and brine pH and coadunivityl; and 
PfOCOSS POffWnCe records for ehcuodielysis 1n.g.. pdsrity. feed temperature and total disroived soiids. prOdUT1 conductivity and mal 
diwlved solids. dilute flow rate, hino make.up. prnssures. and voltsla&l~. 

\-u.aooo L o ,  IJuC&nC Cqe67 
Name and Certificare Number (please type or Pnnll 

Page 1 



Monthly Operation Report for Public Water Systems that Use Ground Water 

T r n a m t  Plant Name: P~sc..W L p k - r  (> 1. l 4 t K C  
Reponing MonthlYeac -L 1.r14 

fW Public W1 I 
,tN¶w..nandw.r.r mm.-. 

CMUemm rvblic warn 5"lm.  -ti 

TI," mm Wale. 
D-blr 19 1?9* 

~ormno.: M-o 

D e e -  OEP AwkmLum Ne.: 

and for Consecutive Public Water Systems that Treat Their Water 
System PWS Identification w. s28a%22 

II. SUMMAAY OF DAILY WATER TREATMENT DATA FOR REPORTING MONTH 

*Type of Rnsidual Okinfactant Maintained m Distribution System Served by Plant: d r n e  chlorine; combined chlorine Ichloraminel; 

.Sumnary o f ' h i l y  Wafer T r s m n t  Data for Reportinu Momh: 

0 chlorins dioxide 

Page 3 of 5 



Monthly Operation Report for Public Water Systems that Use Ground Water 
~ o r m  nw ~mt lb  o a m o n  R- &dllc wsqcr 

v a n *  ,n.( u,. G l m a  W.lW *"O I-, 

(IUMIIY.  W l C  W a l l  S"',er". ,?a! 
h.., Th.U Walt, 

W-Dm: 6c.mw 19 399' 
D E P M w a U m  Na: 

3 
and for Consecutive Puhiic Water Systems that Treat Their Water 

System PWS ldsntification Nu~nbec 

Reponing MonthNear. DCIC.I*~O, 19.19 

18OclA 3 
T r e a m t  Plant Name: P19LI.) LaKC' L$  . I  C i u  

- 
Type of %questrant (pplyphpsphate or sodium siiicaml: PD ],,+&, i, , k= Szq..rl- ALL 

I 

Sequastrant O o a  lmgll of phosphate as PO, or mgll of silicate as S i 0 8  

4 s  any iron and mangansse w e s t r a n t  used at the t r e a m t  plant? #6 If yes. the type of saquastrant, sequestrant dose. etc.. 
M es f o l l o w  

I I l f  sodium silicate is used the amount of added plw naturally occurring silicate - I. 30 mgll as SiO,' 
* If polvphosphate is  used, tha totel phaq?.ht~ apploa SW not exceed IO Wl as PO. nar "Recomended Standards for Water Worhs. " 

which is horporated by r e h a  in Rule @-55S330/3J, Fd.C; and if m&n saica; is used .%e amount of &ate added shall be kmited 
to 20 I@ es .VVl per 'Rcrommened Sten&& for Water Works.' 
Thp emunt of added plus natura& oanmhg &ate shall not exceed 60 m#Il as SOz par 7leconunended Standmds for Water Works, . 
which is incorpomted hv reference m Rule @-555.330(57, FAX. 

t 

IV. STATEMENT BY LEADlCHlEF WATER TREATMENT PLANT OPERATOR 

I, ths undersigned leadchief operator of I4 & h ! d  
and M a f ,  thn information provided in thir report is tme and accurate. 

, certify that, to the best of my knowledge 

Also. I cenify that the following additional operations recards applicable to this plant were prepared each day a certified operator staffed o i  
visited thn plant during ths reponing month indicated on this report and that these records will be maintained available for review at the plant 
site for not lau than five p a n :  

rscords of amounts of chemicals used and chemical feed rate$ 

process performance records for coagulationlflocculation (e.9.. source water temperature, pH. turbidity, color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed rates); 

process perfomanca records for sedimentation (RQ, process effluent turbidity and sludge volume producedl; 

pr0CK.S performante records for mtration Ie.g., process effluent turbidity and color, number of filters in service. filtration rates. unit filler 
nm VOlumsS, hnad losres, length of filter NW. frequency of backwash, amount of backwash water used. duration of backwash, and 
backwash rates); 

process performanca rswrds for I'm-soda ash softening (e.8.. source water and process effluent hardness in addition to records far 
coagulationlflocculation, sedimentation, and filtration); - 
process performanea rncnrds for ion exchange softening le& feed and bypass flows. blend rate, and salt and brine used); 

process performanca mor& for m r s e  o m s i s  (e.& feed, product. and brine flows; feed pressure, temperature, pH, conductivity. and 
turbidihl; product pH and EonductiviFI; and brine pH and conductivity); and - 
procau performance records for electrodialysis (E.&, polarity, feed temperature and total dissolved solids. product conductivity and m a l  
dissolved solids, dilute flow rate, brine makeup. pressures, and voltslarnpsl. 

- s,.tl L4GLJl;d c 8C7 
Signature and Oate Name and Certificate Number lplease type or print) 

Page 5 of 5 



Monthly Operation Report for Public Water Systems that Use Ground Water 

System PWS Identification Numhec S A 8 0 r x 3  
Treatment Plant Name: 9 1aG:A LskLS u ~ . I k u  

and for Consecutive Public Water Systems that Treat Their Water 

Reponing MonthNear: ne-c..k- 1994 

availbl.. chlorine, i&atdy increase the chlorine dare until tha residual &nfectant concentration is at least eqw'dent to 02 mgl of 
free available chlonine and notify the Oepment w the appmpriate ACPHU by mie or telephone within 24 hour: pursuant to Rule 62. 
555350m FAC. 
If at any time tha reddue/ &nfeciant concentration in the oYstributibn system drops below the equkalent of 0.2 mg/l of free avaiiahle 
chlorine, immediately immse the rhlonirc dose andor flush appropriate pomians of tha disbihm'on system until rlie residual disinfectanf 
concentration is at least equiialent to 02 mg/l of free available chlorine and notify the Oepartment or the appropriate ACPHU by wire or 
telephone within 24 hours pursuant to Rule Q.555350#1. FAX. 

t 

111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEOUESTRANT [compiets this pan only for the reponing month of December 
each year) 

*Is any polymer containing the monomer aCrvlamid8 used at the treatment plant? PO If yes. the polymer dose and the acrylamide 
level in ths polymer are as follows: 

I Acrylamide Level - * K' f 
Polymer Dnsa - p p m '  1 

combination Iw pro*# of dose and monomer level for amylanide exceeds 0.05% dosed at 1 ppm lor equhlentl, it is a violation of State 
p r i m  drinkin# water standards par Rules b2.550.31012Kd/ and 6HD.325f11, fd.C. 

.IS any pdwr containing the monomer e~ichlorohvdrin used at the treatment plant? /r/ a If yes. tho polymer dose and the 
epichlorohydrin level in the polymer are as follows: 

Polymer Dore - ppm' Epichlorohydrin Level - K' ! The epichiomhydrh le& provided on this form may ha based on the polymer manufacturer's certifkation or on #ird.panv CmifICation. If 
the CO~bhtIOn lor pmducd of dose and monomer la& for epichlomhy&hn exeeds O.Ol% dosed at 20 ppm (or equivalantl, it is a ~OlaliOn 
of State primaw ohnking water standards per Rules 62550.31012//dl and 62.55O.325f11, FAG. 

Page 4 of 5 



4 3 Department of 
Environmental Protection 

Monthly Operation Report for Public Water Systems that  Use Ground Wale! 
and for Consecutive Public Water Systems that  Treat Their Water 

INSTRUCTIONS: sea page 5. 

1. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFOltMATlON - 
Water Svstem Information 

OFvstem Owner 941-465-0345 or 8763 

5280223 PWS Identification No.: cid Iakes Utilities 

NUMC Lake Placid Holding CCmpanY Telephone No.: 
Address: 2OOOJeffezson A m .  - 77RG7 
cirr: Lake Placld. ... stat%& -- Zip Code: 

.Svstm Type 

.No. of S e ~ e s  Connunions a1 End of Reporting MonUI: 190 E/ : .Total Population Served at End of Reporting Month: 2 87 7 .6 

g41-4w-8763 or 2427 OJreaunent Plant 

comnuniry; 0 non-transient non.wmrmnity; 0 nonconnnunity; a c o n w t i v a  

Water Treatment Plant Information I.? 

Nuna: P lac id  Lakes Utilities Telephone No.: 
Addrstr: 4ba I Washington B l v d .  hlw 
City: Lake Placid  - 

gpermitted M a x i m  Oay Capacity of Rant: 
*Plant Operator% see POW 3. 

.440 gpd' *Plant Category and Class per Rula 62.699.31013). F.A.C.: 

- 11. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE M0NTH:YEAR OF f i  v 99 : See Page : 

111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER"CONTAINING ACRYLAMIOE. POLYMER CONTAINING - EPICHLOROHYDRIN, ANDlOR IRON AND MANGANESE SEQUESTRANT: See Page 4. 

Iv- STATEMENT BY LEADICHIEF WATER TREATMENT PLANT OPERATOR 

- 1. the U d W n e d  laadlchief operator of the water treatment plant listed in Part I o f  this form. certify that. to the best of my knowledge ann 

Also. I WflifY that the following additional operations records applicable to this plant were prepared each day a certified operator stalled or 
Plant during the reportinp month indicated on this report and that these records will be maintained 'available for review at the plant 

belief, tb information provided in this report is true and accurate. 

site for mat less than five parr: 

records of a m m M S  of cham'calr used and chnrnical feed rat= 
0 POW= Parformanca records for coagulationlflocculation (e& sours water temperature, pH. turbidity, color. and alkalinity and process 

dflumt PH and alkalinity in addition to  chemical feed ratesl; 
CQWS PEffOrmanCe records lor sedimentation le.p., process effluent turbidity and sludge voluma producedl: 
PIOCeU P~fOrmanu records for filtration (e.&, process effluent turbidity and color. number of lilters in service, liltration rates. bill f i l l e r  

V O h ' m  b e d  l O s w .  length of filter runs, frequency of backwash, amount of backwash water used. duration of backwash. and 
backwash rates): 
ProcEII PlrfOrmanCE records for lh.roda ash softening (e.g., source water and process effluent hardness in addition t o  records for 

ProceSs PerfOrmanC8 records for ion exchange softening (e.&, f w d  and bypass flows. blend rate. and salt and brine u:edl: 
PmceSS PerformanQ records for reverse osmosis 1e.g.. feed product. and brine flows: feed pressure. temperature. pil. conductivity. and 
turbidity: product pH and conductivity; and brine pH and cmductivityl; and 
pcoWSs PrfOrmancl, rmrds for electrodialysis 1e.g.. polarity. feed tmperature and total dissolved solids. product conductiviv and total 
dissolved solids dilute flow rate. brino makwp, pressures, and voltslarhpsl. 

- 
- CO~9U~atiOnl~OCCulatiOn, sedimentaiion. and filtrationl: 

I t ,  I .  '14 - SC0-H- c A d  GLf, 9 c Y8 k7 
Signature and Oate Name and Certificate Number (please type or print1 



* -  



Department of I YIUII~I.,~YD.UIV(. 0 8  fm 6l~SSK.9~001 

Environmental Protection 

Monthly Operation Report for Public Water Systems that Use Ground Water 
and for Consecutive Puhlk Water Systems that Treat Their Water 

INSTRUCTIONS: sag Page 5. 

1. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 

5280223 Water Svstem Information 
*System Nuns: placid Lakes Utilities WYS Identification No.: 
% . I ! .  941-465-0345 or 8763 

Name: Lake Placid Holding CCmpanY Telephone No.: 
Addreu: ZOOOJefferson Ave. 77Q57 
Cilv: ... state. y- Zip Code: 

OSVstm Type o[ eomnmity; 0 non.transisnt nonanunuity; o noocomrunity: a consecutive 
'No. of SeNiu  Connectlons at End of Reporting Monch: ~ T a t a l  Population Served at End of Reporting Month: 2 391 . ? 

  ant Operators: sea Paps 3. . 

11- SUW'4ARY OF OAl lY  WATER TREATMENT DATA FOR THE M0NTti:YEAR OF : See Page :: 
111- SUMMARY OF USE. AT WATER TREATMENT PLANT, OF POLYMER' CONTAINING ACRYLAMIOE. POLYMER CONTAlNlNG 

EPICHLOROHYORIN, ANOIOR IRON AN0 MANGANESE SEIIUESTRANT: See Page 4. 

1". STATEMENT BY LEADlCHlEF WATER TREATMENT PLANT OPERATOR 

ec+ 199 4 

1. 

Also. I certify that the following additional operations records applicable to this plant wern prepared each day a certified Operator staffed 01 
tb Plant during the reporting month indicated on this repon and that these records will be maintained 'available for review at  the Plant 

undefdgned leedlchiel operator of the water treatment plant listed in Part I of  this fotm. certify that. to the best of my knowledge ana 
belief. Iha information pmvided in this report is true and accurate. 

sta for not Ian than fiw years 

mcords Of (MOUIIO of chemicals used and chemical feed rat= 
Process perfofmanca retards for coagulationlflocculation (e.& sourm water temperature, pH. turbidity. color. and alkalinity and Process 
tffluent pH and alkalinity in addition to chemical feed rates): 
ProceSS performance records for sedimentation Io.@., process elfluant turbidity and sludge volume produced]: 
p r o c ~ u  pnrfomnce racords for fitration (e.~., process efnuent turbidity and color. number of fitters in service. fiitration.rates. wit f i l ter  

Volurmr. head losses, la~th o! filter runs. frequency of backwash, *unt of backwash water used. duration of backwash. and 
backwash ratnsl; 
PrOCCU parfomnce records for lime.soda ash softening (e.0.. smw water and process elfluent hardness in addition IO r ~ ~ d s  for 
coapulationlflocculation. sedmntation, and filtratianl; 
Process Performance records for ion exchange softening (e.~., feed and bypass tlows. blend rate. and salt and brine usedl: 
Process performance records tor raverse osmsis [e& feed. product. and >fine flows: leed pressure. temperature, pH. conductivity. and 
turbidity: product pH and conductivity; and brine pH and coNiuctivityl: and 
WOCESS parformance records for electrodialysis 1e.g- polarity. f w d  tamperaturn and total dissdved solids. product conduciivily and to la '  
dissolved solids. dilute flow rate. brinn m k e q ,  presurres, and voltslampsl; 

I [ -  1-qq s tot+ C Uwkk inr  c U Y C 7  
Name and Ceflificate Number lplease type or print1 

Paw 1 



~ - _____. -I -.-..... UI... US- uauunu water YleUI+LIU(IU. w *E," (1 111 s7: : I and for Consecutive. Public Water Systems that Treat Their Water - Sy:tem PWS ldmrificauon N~mhar: 5280223 
TrnltU~Enl Plan1 Nura: Placid takes U t U Z  l.es 

- 11. SUMMARY OF OAlLY WATER TREATMENT OATA FOR THE MONTHREAR OF be I- I q9q 



Department of 
Environmenta l  P r o t e c t i o n  

Monthly Operation Report for Puhlic Water Systems that Use G m n d  Wate 
and for Consecutive P u h h  Water Systems that Treat Their Water 

I 

INSTRUCTIONS: .%a Paga 5. 

- 1. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 

5280223 Water Svstem Infonation 
*System Mm: p h c i d  Lakes U t i l i t i e s  PWS Identification No.: 
*Fvnem Ownel 941-465-0345 or 8763 
Nuns: Lake P l a c i d  Holding CanPanY Telephone No.: 

Citv: Iake P l a c i d ,  . slataC -- Zip Code: 
Address : ..w 7 ' l R 5 i ?  

*SWm Typs: PI commmiry: 0 non.transimt nonmtmmity: 0 nm-ty; n CMSECUI~VC 

* Io .  Of SeMm Connections at End of ReportinQ Month: Fqa.3 : *Toid Population Served at End of Reporting Month 2 3  t?r 
Ireannsnt Pian1 

. .  . .  Water Treatment Plant lnformation YL-?  
g41-413pm3 or 2427 

Nm: P l a c i d  Iakes U t i l i t i e s  Talephono No: 
Address Washington Blvd.  W -I)103*7 

city: Lake Placid State: 1y Zip Code: *""-- 
* P e m h d  Maximum Oay Capacity of Plant: -440 gpd: *Plant Catagory and Class per Rule 62499.310131. F.A.C.: 
*Plant Operators: see Paoe 3. - - 

11. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE M0NTH:YEAR OF %OS.  lq ?? : See Page 

111. SUMMARY OF USE. AT WATER TREATMENT PLANT, OF POLYMER' 'CONTA~NING ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SERUESTRANT: see Page 4. 

1". STATEMENT B y  LEAOlCHlEF WATER TREATMENT PLANT OPERATOR 
1. the undersigned leedlchief operator of the water treatment plant listed in Parr I of  this form, certify that. to the best of  my knowledge ana 

the information provided in this report is true and accurate. 

Also. I certify that the followinq additional operations records applicable t o  this piant were prepared each day a certified operalor staffed o f  
the plant durina the reporting month indicated on this reporr and that these records will be maintained 'available tor review at the Plant 

records of a m m s  of chemicals u d  and chemical InEd rates 
ProceSS Performance racords for coaguietionlflocculation 1e.g- SOUICB water temperature. pH. turbidity. color. and alkalinity and Process 
@ f f l U m  PH and alkalinity in addition to chemical feed ratesl; 
ProCesS PerfOmIanCa records for sedimentation (e.8.. proceBu effluent turbidity and sludge volume produced): 
Process performano records for filtration (e,g., proceu effluent turbidity and color, number of filters in service. fitratiOn.ra@s. 
M voiumes. head IOSPS, length of filter runs. frequency of backw8sh. qount of backwash water used. duration of backwask and 
backwash rates): 
Procur parlormance records for l imsoda ash softening (e.g, source water and procasa elfluem hardness in addition 10 r ~ o r d s  for 
coagulationlflo~ation. sedimentation. and filtrationl; 
PfMW Performance records for ion exchange saftening b.g, f w d  and bypass flows, blend rate. and salt and brine u:edl; 
P W S S  Performance records far reverse o m s i s  Ia.g., feed. product, and Prim flows: feed pressure. lemperature. PH. conductivitv. and 
turbidity: product pH and conductivity; and brine pH and coaductivity): and 
PrOCeSS !JlrfOrIWUE records for dactrodislysis le.g, polarity, feed temperature ad total dirsdved solids. prodt:cl conductivity and tola' 
disroived d id% dilute flaw rate. brim makeup, pressures. and v o l l s l ~ s l ;  

for not Ius than Cva years 

fIltei 

/..e Y. 9 9  eo G k f i 4 r n T  cc1867 
Signature and oat8 - & and Certificate Number (please type or prinll 

Page 1 



r-.--.-.. ..r,.Y1& aut ruwc warer systems that Use Ground Water YIIIYdY..IIU. m ~ ~ - a z a ~ 1 9 ~ ~ :  
and rbr Consecutive Public Water Systems that Treat Their Water 

Svrcpm PwS ldrntificatim Number: 5280223 
TraavMnt etut H m  Placid Lakes U t L L l .  ZLeS 

11. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHMUR OF B TS 3~ k 



c 

.4x Department of 
Pn E n v i r o n m e n t a l  P r o t e c t i o n  

Monthly Operation Report for Public Water Systems that  Use Ground Water 
and for Consecutive P u h h  Water Systems that Treat Their Water 

INSTRUCTIONS: &e Page 5. 

1. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFOnMATlON 

5280223 W- 
*System N m :  khcid Lakes Utilities PWS Identification No.: 
*&stem Owner 941-465-0345 or 8763 

NlW. lake Placid Holding CanPanY Telephone No.: 
Addreu: 2000Jefferson Ave. rw 77RG7 
city: Lakeplacld. ... state:' Zp Code: 

*SYS~W T~PU 01 c m n i t y ;  0 nontransient nonanununity; o nonconnnunity; o consecutive 
*No. of SeMw Connections at End of Reporting Month: //s L : * l o r d  Population Served at End of Reporting Month 2383 
Water Treatment Plant Infonation 
*Treatment Plant 

Xb't$Sl- .. 

g4~-4@-8763 or 2427 
NMW: placid hikes Utilities Telephone No.: 
Addrasx 5ba II Washinqton B l v d .  tW Y 7 0 K 7  

city: Lake Placid Stala:- Zip Code: 
Bpd: *Plant Category and Class psr Rule 62-699.310131. F.A.C.: *Permitted Maximum Oay Capacity of Plant: 

*Plant Operators: See page 3. 
.440 

11. SUMMARY OF DAILY WATER TREATMENT OATA FOR THE M0NTH:YEAR OF : See Page : 

111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER' CONTAINING ACRYLAMIDE. POLYMER CONTAINING 
EPICHLOROHYOAIN, ANOIOR IRON AN0 MANGANESE SEIIUESTRAN? See Page 4. 

Iv. STATEMENT BY LEADlCHlEF WATER TREATMENT PLANT OPERATOR 

~ G . = , G , +  19(19 

1. th undersigned leadlchief operator of the water treatment plant listed in Part I af this form, certify that, to the best of my knowledge an0 
b E b f -  

Also. 1 Certify that tha followin8 additional operations records applicable to  this plant were prepared each day a certified operator staffed 01 

visited the Plant during the reporting month indicated on this report and that these records will be maintained available for review at  the Plant 
&e 101 not leu than fin years 

information provided in this report is true and accurate. 

Rcords of mounts of chemicals used and chemical feed ratex 
Pro@= P~rfonnanm records for coagulationlflocculalion fa& source water temperature. pH. turbidity. color. and alkalinity and Process 
eIflUenl pH and alkalinity in addilion to chemical feed ralesl; 
PrOceSS performance incords for sedimentation 1e.g.. process effluent turbidity and sludge volume producedl: 
proceu performnee records for filtration 1e.g" proceu effluent turbidity and color, number of filters in service. filtration rates. ~ t l i t  liltel 

YoIWTuS, head loss%s, Inngth of filter runs, frequency of backwash, amount of backwash water used, duration of backwash. and 
backwash r a w  
PrOceSS PlrfRnUanw records for Iirmsoda ash softenina 1e.a.. source water and orocess elfluent hardness in addition I O  records for . ~~ - - -  - CoagulatiOnfflOcculon, sedimentation. and filtration); 
Procast Perfofmanee records for ion exchange softening le.8, feed and bypass flows. blend rate. and salt and brine u:edl: 
Process Performance records for reverse osmosis le.g., lead. product. and h e  flows: feed pressure, temperature. FH. conductivity. and 
turbidity; product pH and conductivity; and brine pH and conductivity); and 
Process Performance records for elactrodialysis (8.8, polarity, fead temperature and total dissolved solids. prodcct conductivity and [Olal 
dissolved solids dilute flow rate. brim make.up, pressurss. and voltslampsl, 

- 

Pegs 1 



P q r  2 



Department of 
Environmental Protection 

- 
Monthly Operation Report for Public Water Systems that Use Ground Wate 

and far Consecutive Public Water Systems that Treat Their Water - 
INSTRUCTIONS Sae Peps 5. 

- 1. GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT INFOFtMATlON 

c 

5280223 Water Swam Infomadon 
*Syrtem Nuns: mcid Lakes Utilities PWS Identification No.: 
.$vstem Ownnr 941-465-0345 or 876: 

Nuns: Lake placid Holding CanpanY Telephone No.: 
Address: 2000Jefferson AVe. m 77%') 
Ci1y: Lake Placid, .. state:"- Zip Code: 

.Svstsm Type: R: comnunity; a non-transient noncommunity; 0 n o n c m n i t y ;  a consecutive 
*No. Of Service Connections at End of Reporting Month: : .Total Population Served at End of Reporting Month: 1.38 

- 
11. : Sea Page . 

111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER' CONTAINING ACR$LAMlOE, POLYMER CONTAINING 

Iv. STATEMENT BY LEAOICHIEF WATER TREATMENT PLANT OPERATOR 

SUMMARY OF OAlLY WATER TREATMENT OATA FOR THE M0NTII:YEAR OF 

EPICHLOROHYDRIN, ANOlOR IRON AND MANGANESE SEOUESTRANT: Sea Page 4. 

.Ti(+. /.?Vi 

- 
1. the underdqned leadlchief operator of the water treatment plant listed in Part I of this form, certify that. to the best of my knowledge 

belief, the inforMtiOn provided in this report is true and accurate. 

Also. I WrtifV that thn following additional operations records applicable to this plant were prepared each day a certilied operator staffed 01 

visited the Plant during the reporting month indicated on this report and that these records will be maintained available for review at tha Plant 
sile for not less than fivg yeam 

- 

facords of mounts of chemicals usnd and chemical feed ratex 
Process performance records for coagulationlflocculation le.0.. source water temperature. pH. turbidity. color. and alkalinity and Process 
efflupnt PH and alkalinity in addition to chemical feed rates); 
Process PerfQfmanCe records for sedimentation le.%.. process effluent turbidity and sludge volume producedl: 
ProCeSS Ptr(0fmICe records for filtration (e.g., process effluent turbidity and color. number of filters in service. filtration rates. wit f i k l  

run VoIUWS. head losse.~, length of filter runs, frequency of backwsh. arfount of backwash wetel used. duration of backwash. and 
backwash ratesl: 
PrOCeSS Puformance records for lh.soda ash softening le.g., source wUer and process effluent hardness in addition 10 records for 
coagulationlfiocculation, sedimentation, and fitrationl;. 
process Performance records for ion exchange softening (e+, fend and bypass flows. blend rate. and salt and brine used): 
Process performance records for reverse osmosis 1e.g.. feed. product. and trine flows; feed pressure. lemperature, pi. conductivity, and 
tufbW; product pH and conductivity; and brine pH and coaductiviiyl; and 
PiOCiSS prrformance records for electrodialysis (e.%.. polarity, fned temperature and total dissolved solids. product conductivity and total 
dirylved solids, diluta flow rate, brino makeap. pressures, and voltslarhpsl. 

S*46 l&h :,& CrcrG7 
Name and Certificate Number (pleasa type or print1 

Page 1 



- 11. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHNEAR OF 4 1979 



Department of 
Environmental Protection - 

Monthly Operation Report for Puhlic Water Systems that Use Ground Water 
and for Conseciitive PuhVc Water Systems that Treat Their Water - 

INSTRUCTIONS: see page 5. 

- 1. GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT INFOrtMATlON 

c 

5280223 Water Svstem Information 
*System Nuna: plac id  Lakes U t i l i t i e s  PWS Identification No.: 
*&stem Owner 941-465-0345 or 8763 

Nam: Lake Placid Holding CanPanY Telephone No.: 
Address: 2000Jeffenon Ave.  - 7?U57 

*System Type: R communicy; 0 nonwnsient nonmrmmity ;  a nonammmity: o consecutive 
*No. of Servica Connections at End of Reporting Month: /2qk : *Total Population Served at End of Reporting Month 33? 

State: - Zip Code: City: Lake Placld. . .  

Water Treatment Plant Information 
*Treatment Plan1 

)r If '1 
Nam: Placid Iakes U t i l i t i e s  
Address: I Washinqton Blvd. tW 
City: Lake Placid 

- 
*Permitted Maximum Oay Capacity of Plant: .440 gpd; *Plant Category 
*Plant Operators See P ~ Q E  3. 

- - 
and CI 

941-4f3-8763 or 
Telephone No.: 

2421  

- -l-lac.7 
State: Zip Code: --" 

'ass per Rule 62499.31013). F.A.C.: - 

11. SUMMARY OF DAILY WATER TREATMENT OATA FOR THE M0NTt;:YEAR OF rd C" ICi'iY : See Page : 

- 111. SUMMARY OF USE. AT WATER TREATMENT PLANT, OF POLYMER' CONTAINING ACRYLAMIOE. POLYMER CONTAINING 
EPICHLOROHYDRIN, ANOIOR IRON AN0 MANGANESE SEOUESTRANT See Page 4. 

1". STATEMENT BY LEAOlCHlEF WATER TREATMENT PLANT OPERATOR - 
.I. the undersigned leadlchief operator of the water treatment plant listed in Part I o f  this form. certify that. IO the bet! of my knowledge an0 

belief. the information provided in this report is true and accurate. 

I certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed 01 
nsitad the Plant during the reporting month indicated on this report and that these records will he maintained 'available for review at the Plant 
m fa MI less than five years: 

ncords of amounts of chemicals used and chemical feed rater 
P r r n S S  PeffOImanm records for coagulationlflocculation 1e.g.. source water temperature. pH. turbidity. color. and alkalinity and Process 
@ffluent pH and alkali ity in addition to chemical lead rater): 
Process performance records for sedimentation kg. ,  process sffluant turbidity and sludge volums producedl: 
Process Performance records for filtration 1e.u.. process effluent turbidity and color. number of filters in service. filtration rates. L ' i t  l l l l e i  
Nn V o h .  head losses, length of  filter runs. frequency of backwash, aigunt of  backwash water used, duration of hackwash, and 
backwash ratesl: 
Process PRrfOrmanCe records for limesoda ash softening (e.9, sourcn wirer and process eflluenc hardness in addition I O  records far 
~ o ~ ~ U ~ a l i O n l f l O C ~ l a t i o n ,  s8dimentation. and filtration); 
PfoCerr performance records for ion exchange softening 1e.g.. feed and bypass flows, blend rate, and salt and brine u d l :  
ProCas performance records for reverse osmosis 1e.g.. feed. product. and ?fine flows: feed pressure. temperature. pif. conductivilv. and 
turbidity; product pH and conductivity: and brine pH and coaductivityl: and 
Process PeffOfmanCa records for electrodialysis le.&, polarity. feed tmperature and total dissolved solids. product ConductivW and totai 
dissolved solids, dilute flow rete. brim make.up. pressures. and voltslamDsl.. 

- scs* c, 1 +LL;k, c4&7 
Name and Certificate Number (please type or PIintl 

Page 1 



-.- - -... VSUUIIU water 
Ind  for Consecutive Public Water Systems that Treat Their Water 

Page 2 

ytnu,yLuUw. O I r l O r n a l I I I  91:: 



Department of 
Environmental Protection 

Monthly Operation Report for Public Water Systems that Use Ground Water 
and far Consecutive Public Water Systems that Treat Their Water 

INSTRUCTIONS: su Pags 5. 

1. GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT INFOrtMATlON 
L 

Water Svstem tnformation 
.System Name: placid Lakes Utilities PWS Identification No.: 5280223 
*&stem Owner 

Name: Lake placid Holding CanpanY Telephona No.: 
Address 2OOOJeffenon AVe- .-r 27u53 

city: take P l a c i d .  . . .  State:'-- Zip Code: 

941-465-0345 or 8763 

*Svstam Type: 01 community; 0 non.transient nonconununity; 0 noncnnmntnity: o consecutive 
*No- Of Service Connections at End of Reporting Month: 

Water Treatment Plant information 
*Treatment Plan1 

*Total Population Served at End of Reporting Month: 
I/ 4.2 

2.430 
.. . 

941-4@-8763 or 2427 
Placid Lakes U t i l i t i e s  Telephone No.: Nuns: 

Address: _sba Washington Blvd. tW - Y')OC? 

lake Placid Stare: Fy Zip Code: d--- 

gpd: .Plant Category and Class per Rule 62-699.31013). F.A.C.: 
- city: 

*P~fn-itted Maximum Oay Capacity o f  Plant: 
*Plant Operators See Page 3. 

.440 

- 11. SUMMARY OF OAILY WATER TREATMENT DATA FOR THE MONTtIIYEAR OF AG L, ,L 99 9 : See Page 2 

111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING A C ~ M I O E .  POLYMER CONTAINING 
- EPICHLOROHVOAIN, ANOlOR IRON AN0 MANGANESE SEIIUESTAAN? See Page 4. 

IV* STATEMENT BY LEAOlCHlEF WATER TREATMENT PLANT OPERATOR 

L 

the undersigned leadlchief operator of the water treatment plant listed in Part I of this form. certify that. to the best a l  my knowledge an0 

I certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed or 
Plant durinp the reporting month indicated on this report and that these records will bs maintained available for review at the Plant 

belie1. the infOrmatiOn provided in this report is true and accurate. 

uta for not lass than five years 

m r d s  of amounts of chemicals used and chemical feed ratex 
Process Parformanca records for coaguiationlflocculation 1e.g. source water temperature. pH. turbidity, color. and alkalinity and Process 
effluent PH and alkalinity in addition to chemical feed rates); 
ProcWS Performance records for ssdimantation le& process effluent turbidity and sludge volume producedl: 
Pr0cU.s Puformance records for filtration 18.0.. orocess effluent turbidity and color. number of filters in service, filtration rates. C*Ut f i l ~  . .. . _.  , 
run v'Jlums. b a d  losses, length of filler runs, frequency of backwash, amount of backwash water used, duration of backwash. and 
backwash rates); 
process PerfOmnW records for limamda ash softening (e.g., sourca water and process etlluenr hardness in addition Io  records for 
~~a9ulationlflocculation, sedimentation, and filtration); 
ptocess Psrformance records for ion exchange softening le.g., feed and bypass flows, blend rate. and salt and brine used): 
process Performance records for raverse osmosis 1e.p.. feed. product. and bine flows: feed pressure. temperature. pH. conductiviw. and 
turbidity; product pH and conductivity; and brine pH and cortduniuityl; and 
ProCes: Perfmnance records for electrodialysis le& polarity, fend temperature and total dissolved solids. prodi;cl conductivity and tofa1 
dissolved solids, dilute flow rate. brino rnake.up, pressures. and voltslampsi. 

0 

- 

L 

- S,,-Src KCAC kL.5 C q a ?  
Name and Certificate Nwnber (please type or print) 

Page 1 



~ . .  ..-r-. . ,.,, , y y ~ ~ ~  W d t B l  aysrems mat  use Ground Water I m..NI.,s-a~. U C * m ~ 1 1 1 5  9 1 : :  

a w l  for Consecutive Public Water Systems that Treat Their Water 
Swem ewS Identilitation Number: 5280223 
Treatment Flat11 Nunc Placid Lakes ~tJA. ries 



L 

L 

c 

Department of 
E n v i r o n m e n t a l  Protection 

Monthly Operation Report for Public Water Systems that  Use Ground Wate 
and for Conseciitive Public Water Systems that Treat Their Water 

INSTRUCTIONS See Peps 5. 

I. GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT INFOFiMATlON 

5280223 Water Svstem Information 
*System Nama: p h c i d  w s  U t i l i t i e s  PWS Identification No.: 
*Svstem Owner 

L 

941-465-0345 or 8762 
Name: Lake P l a c i d  Holding Company Telephone No.: 
Addles 2000Jeffersan Ave. - 77R57 
City: Lake P l a c i d ,  . . .  State:'-- Zip Code: 

*System Type: X community; o non.transient non.c-ity; 0 nonwmnunity; consecutive 
*No. of Service Connections at End of RepMtinQ Month: J370 : .Total Population Served a t  End of Reporting Month: 2.5b < 

L 

Water Treatment Plant lnformaiian 
*Treatment Plant 

$ I . ?  

941-465-8763 or 2427 
Name: P l a c i d  Lakes U t i l i t i e s  Telephons No.: 

Zip Code: =- City: Lake P l a c i d  State: EY - ppd: *Plant Category and Class per Rule 62499.310(31. F.A.C.: 

Address g E 9  

*Permitted Maximum Oav Cauacitv PI Pimc .440 
*Piant Operators See Page 3 .  

' 

c 
11. SUMMARY OF OAlLY WATER TREATMENT OATA FOR THE M0NTH:YEAR OF JP,i 1 1-4 : See Page 

111. SUMMARY OF USE. AT WATER TREATMENT PLANT, OF POLYMER' CONTAINING ACRYLAMIOE. POLYMER CONTA~NINC 
EPICHLOROHYORIN, AND/OR IRON AN0 MANGANESE SEOUESTRAN?: See Page 4. - 

IV. STATEMENT BY LEAOICHIEF WATER TREATMENT PLANT OPERATOR 
1. the undersigned leadlchief operator o f  the water treatment plant listed in Part I of this form, certify that. 10 the besr of my knowledge and 

belief. the information provided in this report is true and accurate. 

Also. I Certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed 01 
visited the Plant durinu tha reportinv month indicated on this report and that these records will be maintained available for review a t  the Plant 
site for not less than fivs years 

c 

nEOrds of amounts of chemicals used and chemicel feed rater 
COceSS performance records for coagulationlflocculation Ie.g, source water temperature. pH. turbidity, color. and alkalinity and Process 
tffluent PH and alkalinity in addition to chemical feed rates); 
Process perfOmnC8 racords for sedimentation (0.g.. process effluent lurbidity and sludge volume producedl: 
process performance records for fi\iration (e.g., process effluent turbidity and color. number of filters in service. filtration rates. Lv,lil liltel 
run V o h m .  head lossas, length of filter runs, frequsncy of backwash, amount of backwash water used. duration of backwash. and 
backwash rates); 
ProceSS performance rscordr for lime-soda ash softeninu (e.9.. souourc~ water and process effluent hardness in addition to records for 
~oa9ulatiOnlflOCCUlatiOn, sedimentation. and filtrationl: 
Process Performance records for ion exchange softening (s.g, feed and hypass flows, blend rate. and salt and brine usedl: 
PlOCRSS perlormanca records for reverse osmosis (0.8.. feed. product. and Lrine f lowc feed pressure. temperature. PH. conductiW. and 